Journal of Environmental Chemical Engineering 9 (2021) 105440

Contents lists available at ScienceDirect

Journal of Environmental Chemical Engineering

journal homepage: www.elsevier.com/locate/jece

ELSEVIER

Check for

Production and removal of soluble organic nitrogen by nitrifying biofilm  [&&s

Ruchi Joshi?, Murthy Kasi ", Tanush Wadhawan ¢, Eakalak Khan %

 Environmental and Conservation Sciences Program, North Dakota State University, Fargo, ND, USA

b Smith and Loveless, Inc., Lenexa, KS, USA

¢ Dynamita North America, Brampton, ON, Canada

4 Department of Civil and Environmental Engineering and Construction, University of Nevada, Las Vegas, NV, USA

ARTICLE INFO ABSTRACT

Editor: Dr. GL Dotto This study investigated soluble organic nitrogen (sON) activity in batch reactors mimicking nitrifying moving
[...]
Abbreviations: AbsON, bioavailable soluble organic nitrogen; ASP, activated sludge process; ATP, adenosine triphosphate; BNR, biological nutrient removal; BOD,
biochemical oxygen demand; bsON, biodegradable soluble organic nitrogen; C/N, carbon to nitrogen ratio; COD, chemical oxygen demand; DNF, post-denitrification
filters; DO, dissolved oxygen; HPO-ASP, high purity oxygen ASP; MBBR, moving bed biofilm reactors; mg/L, milligram per liter; MWWTP, Moorhead wastewater
treatment plant; RLU, relative light units; sCOD, soluble COD; sON, soluble organic nitrogen; SWW, synthetic wastewater; TN, total nitrogen; TSN, total soluble
nitrogen; TSS, total suspended solids; VSS, volatile suspended solids; WRRF, water resource recovery facility.

* Correspondence to: Department of Civil and Environmental Engineering and Construction, University of Nevada, Box 454015, Las Vegas, NV 89154-4015, USA.

E-mail addresses: ruchi.joshi@ndsu.edu (R. Joshi), mkasi@smithandloveless.com (M. Kasi), tanush@dynamita.com (T. Wadhawan), eakalak.khan@unlv.edu

(E. Khan).

https://doi.org/10.1016/j.jece.2021.105440

Received 8 January 2021; Received in revised form 16 March 2021; Accepted 31 March 2021

Available online 6 April 2021
2213-3437/© 2021 Elsevier Ltd. All rights reserved.


mailto:ruchi.joshi@ndsu.edu
mailto:mkasi@smithandloveless.com
mailto:tanush@dynamita.com
mailto:eakalak.khan@unlv.edu
www.sciencedirect.com/science/journal/22133437
https://www.elsevier.com/locate/jece
https://doi.org/10.1016/j.jece.2021.105440
https://doi.org/10.1016/j.jece.2021.105440
https://doi.org/10.1016/j.jece.2021.105440
http://crossmark.crossref.org/dialog/?doi=10.1016/j.jece.2021.105440&domain=pdf

R. Joshi et al.

AbsON can be uptaken by algae or other aquatic plant species for growth
[13-15]. Nitrogen cycling can be influenced by the form of sON in the
effluent. For instance, dissolved free amino acids can be directly uptaken
by (bioavailable to) the algae; however, other forms of sSON might have
to be first hydrolyzed and/or mineralized (biodegraded) by bacteria
making them bioavailable to the algae or other phytoplanktons in the
receiving waters [10,16]. Simsek et al. [10] concluded that ASP
removed 29% of sON whereas MBBR removed only 4% of sON. The
authors suggested that a low C/N ratio, solubilization of particulate
organics from the biofilm, and/or release of soluble microbial products
(SMPs) might have affected the sON removal in the MBBR process [10].

Hu, Liao, Geng et al. [11] investigated the effect of different C/N
ratios (3, 4, 5 and 6) on the removal of SON and AbsON in DNFs. They
fed secondary effluent to the filters and noticed the maximum effluent
sON at C/N ratio of 3 (1.91 mg sON/L) and no impact on effluent sON for
higher C/N ratios i.e., 4 (1.70 mg sON/L), 5 (1.70 mg sON/L) and 6
(1.69 mg sON/L). However, effluent AbsON decreased with increasing
C/N ratio suggesting that sON produced by DNFs at higher C/N ratios
will be less bioavailable, a scenario favorable for the receiving waters
[11]. The studies of Simsek et al. [10] and Hu, Liao, Geng et al. [11]
indicated that relatively less SON removal should be expected under a
lower C/N ratio. However, no study has explicitly investigated the
removal of SON in an MBBR process under different C/N ratios.

Effluent sON from biological treatment processes is primarily from
influent- and process-derived sources. The influent-derived sON is the
result of recalcitrant organic nitrogen, which is not biodegraded or
removed during wastewater treatment [16]. Process-derived sON is
released by metabolic activities associated with biological processes (e.
g., SMPs and extracellular polymeric substances) [7,14,17,18]. Since
process-derived sON is contributed by the growth and decay of micro-
organisms during the biological treatment processes, process-derived
sON is unavoidable and more closely related to operational parame-
ters than influent-derived sON [15]. Approximately 33% of the effluent
sON are process-derived while the rest of it is from the influent [19,20].
However, the extent of the biological production of sON varies from one
biological system to another [6]. Therefore, reducing the formation of
process-derived sON in biological treatment processes will be beneficial
in achieving the low TN discharge limits and eventually safeguard the
water bodies receiving treated wastewater. Parkin and McCarty [21]
investigated the influence of organic loading (glucose, acetate,
glucose-acetate mixture) on sON production and found that an increase
in organic loading increased sON production in ASP [21]. Although
there have been several studies investigating the effect of organic
loading (measured as chemical oxygen demand (COD)) on nitrification
in an MBBR process [22-25], no study has investigated the effect of
organic loading on the production of sON by biofilm particularly those
in an MBBR.

Simsek et al. [10] reported sON removal of 29% by ASP and 4% by
MBBR (for nitrification) in a full-scale WRRF. Their study suggested that
in an MBBR, lower ammonification of sON occurred due to less ability of
ammonifying bacteria to compete for oxygen compared to nitrifiers
[10]. Ammonification is a major pathway for sON degradation and is
considered to be achieved primarily by heterotrophs and phytoplank-
tons [26]. Ammonia produced from ammonification is transformed via
nitrification and/or assimilated by biomass. Since nitrifiers are primarily
autotrophs, they are not believed to be directly associated with sON
degradation [10,27]. Hence, SON degradation is largely considered to be
a heterotrophic bacterial process.

Studies reported that while heterotrophic processes remove higher
fraction of sON, reduction in SON concentration was also observed after
nitrification stages at full-scale WRRFs highlighting the involvement of
nitrifiers in sON biodegradation [5,10]. Wadhawan et al. [28] reported
57% of sON removal through the nitrification process in secondary
effluent and lesser removal through the heterotrophic process (38%).
The nitrification process biodegraded higher concentration of sON
compared to the heterotrophic process. The study also claimed that

Journal of Environmental Chemical Engineering 9 (2021) 105440

during the nitrification, ammonia oxidizing bacteria rather than nitrite
oxidizing bacteria were responsible for sON degradation and it is the
first study that reported the involvement of nitrification in sON degra-
dation. Based on the results from these previous studies [5,10,28], this
study aimed at exploring the production of sON and the effect of C/N
ratios on sON degradation during nitrification in a MBBR.

The objective of this study was to identify the influence of organic
loading and different C/N ratios on sON activity (production and
removal) in bench-scale reactors that mimic the nitrification process of
MBBRs. Specifically, this study examined the effect of readily biode-
gradable COD on the production of sON by feeding synthetic wastewater
with no organic nitrogen. The study also investigated the effect of
different C/N ratios on sON degradation for which the reactors received
real wastewater samples representing different C/N ratios. Results from
the work could extend our knowledge on the fixed film process with
respect to sON activity to regulate and optimize reactor operation in
order to achieve low TN discharge limits.

2. Materials and methods
2.1. MBBR carrier and wastewater sample sources and collections

The biofilm carriers shown in Fig. S1 in Supplementary Material
(SM) used in this study were collected from a nitrifying MBBR basin of
the Moorhead wastewater treatment plant (MWWTP), Moorhead, MN.
The biofilm carriers were collected from the basin in bulk using a 5 L
bucket and transported within 15 min to a laboratory where experi-
mental work was conducted. The carriers were separated from the liquid
phase using a stainless-steel strainer. The separated carriers were
weighed, and equal amounts (50% of the reactor volume) were added
immediately to four 1 L beakers (batch reactors). To represent varying
C/N ratios, grab effluent samples were collected from the equalization
basin (C/N = 4.2:1), primary clarifier (C/N = 1.5:1), activated sludge
process (C/N = 0.8:1) and MBBR basin (C/N = 0.2:1) as shown in Fig. 1.
The C/N ratios were obtained by dividing soluble COD (sCOD) with total
soluble nitrogen (TSN) (C/N: 4.2 = 168/39.6, C/N: 1.5 = 74/48.4, C/N:
0.8 = 33/40.1; and C/N: 0.2 = 8/38.8). The collected wastewater
samples were used in the experiments immediately after they were
brought to the laboratory. Portions of collected wastewater samples
were used for the analyses of total suspended solids (TSS), volatile
suspended solids (VSS), inorganic nitrogen species and sON. Experi-
mental work (operation of batch reactors as described in subsection 2.4)
for each objective (production versus removal) was triplicated. The
biofilm carriers as well as wastewater samples were collected three
times for each objective corresponding to the triplication.

The MWWTP has a peak pumping capacity of 38,000 m®/d and an
average flow of 15,000 m3/d. The facility has to be in compliance with
the discharge limits for biochemical oxygen demand (BOD) and
ammonia but is not regulated for the TN limit. The facility employs high
purity oxygen-ASP (HPO-ASP) for removing BOD. A 3024 m> MBBR is
used to nitrify ammonia in the treated wastewater from HPO-ASP. The
hydraulic retention time and sludge retention time of the MBBR are
3.2h and 32 d, respectively. The reactor is filled approximately 32%
with biofilm carriers (21 mm in diameter) that move throughout the
reactor with the mixing action caused by the aeration system. More
detailed information regarding the MBBR basin and the carriers is
tabulated in Table S1 under SM.

2.2. Synthetic wastewater recipe

The synthetic wastewater (SWW) recipe was modified from Nagaoka
et. al. [29] to mimic medium-strength domestic wastewater composi-
tion. SWW was employed to identify the effect of organic loading
(readily biodegradable COD) on sON production in an MBBR process.
Therefore, two different solutions of SWW (A and B) were prepared
wherein the basic composition remained the same as described in



R. Joshi et al.

Vortex grit chamber

Journal of Environmental Chemical Engineering 9 (2021) 105440

C/N4.2

Equalization basin

CIN:0.8 _— C/N:1.5

1 - la

Nitrification MBBR

Polishing ponds

+ Dechlorination
—_— —

—L -

Discharge to Red
River

Chlorination

Primary
clarifier

Activated
sludge

Secondary
clarifier

Fig. 1. Graphical representation of the MWWTP. Sampling locations with respective C/N ratios are indicated by yellow boxes. (For interpretation of the references to
colour in this figure legend, the reader is referred to the web version of this article.)

Table S2 in SM. SWW A received no-COD, whereas SWW B received
400 mg COD/L using glucose. SWW contributed only inorganic nitrogen
(40 mg N/L) via ammonium chloride and no organic nitrogen was in the
SWW solution.

2.3. Experimental setup

This study was divided into two parts with two separate focuses:
effect of organic loading on sON production and effect of C/N ratio on
sON degradation.

2.3.1. Effect of organic loading on sON production

For the first part, bench-scale experiments were conducted to iden-
tify the production of sSON when the reactors were fed with SWW con-
taining no organic nitrogen (Fig. S2, SM). Glucose is a readily
biodegradable source of COD which was added to the SWW that was fed
to one of the two reactors. Two 1 L reactors were filled at 50% (reactor
volume) with biofilm carriers (~118 g/reactor) collected from the ni-
trifying MBBR basin of the MWWTP. Each reactor was fed with SWW A
(0 mg COD/L) and SWW B (400 mg COD/L) to make up the final volume
to 1 L. The resulting organic loading rates were 0 and 2 g sSCOD/m? of
carrier surface whereas ammonia loading rate in each reactor was 0.2 g
NH;-N/m? of carrier surface. Both reactors were aerated using air stone-
diffusers to maintain a DO concentration at 2-4 mg Oy/L at room tem-
perature (~20 °C). pH in the reactors was maintained at 7.2-7.8 using
HCl and NaHCOs. Samples were collected from each reactor every
30 min until ammonia concentration fell below the detection limit
(0.015 mg NH3-N/L).

2.3.2. Effect of C/N ratio on sON degradation

For the second part, batch experiments were conducted to investi-
gate the effect of different C/N ratios on sON degradation (Fig. S3, SM).
Fifty percent of the 1L beakers were filled with biofilm carriers
(~115 g/reactor) collected from the MBBR basin. Each reactor was fil-
led to make up a final volume of 1 L with wastewater sample collected
from four different locations, i.e., after equalization basin (C/N = 4.2),
after primary clarifier (C/N = 1.5), after activated sludge (C/N = 0.8),
and after MBBR basin (C/N = 0.2) (Fig. 1). The reactors were operated
at room temperature (~20 °C) while maintaining the pH at 7.2-7.8 and
DO at 2-4 mg Oo/L. All the reactors were operated continuously until
the concentration of ammonia was below the detection limit (0.015 mg

NH;3-N/L). Samples were collected from each reactor every 30 min and
were analyzed for sON. To examine if different C/N ratios affected the
microbial activity in the biofilm attached to the biofilm carriers, an
adenosine triphosphate (ATP) assay was used. The ATP assay is an in-
direct measurement for active cells, including non-culturable cells,
based on their metabolic activity. It determined relatively an amount of
active biomass in the biofilm attached to the biofilm carrier that was
collected immediately before and after the operation of the reactors.

2.4. Analytical techniques

TSS and VSS were analyzed gravimetrically according to Standard
Methods [30]. COD was determined using HACH TNT kits (HACH
Company, Colorado, USA). COD was measured using the USEPA biore-
actor digestion method (HACH method 8000) with low range (3-150 mg
COD/L) and high range (20-1500 mg COD/L) testing kits.

Inorganic nitrogen species were measured using the HACH TNT plus
kits. Ammonia concentration was measured using the salicylate method
(TNT plus method 10205) for ultra-low range (0.015-2.0 mg NH3-N/L),
low range (1.0-12.0 mg NH3-N/L) and high range (2-47 mg NH3-N/L).
Nitrite concentration was measured using the diazotization method for
both low range (0.015-0.6 mg NO»-N/L) and high range (0.6-6.0 mg
NO3-N/L). The TNT plus method 10207 was used for measuring low
range nitrite whereas the TNT plus method 10237 was used for
measuring high range nitrite. Nitrate concentration was measured using
the dimethylphenol method (TNT plus method 10206) for both low
range (0.23-13.5 mg/L NO3-N) and high range (5-35 mg NO3-N/L).
Total N concentration was measured using the persulfate digestion
method (TNT plus method 10208) for low range (1-16 mg TN/L), high
range (5-40 mg TN/L), and ultra-high range (20-100 mg TN/L). To
determine the concentration, a HACH DR 5000 spectrophotometer was
used. The spectrophotometer was calibrated using blank samples and
standard solutions as referred in the manual [31]. All the analyses were
performed in triplicate on split samples, and the average and standard
deviation values are reported.

Since sON concentration is determined indirectly, the reliability of
the employed methods should be identified [32]. The accuracy of sON
measurement with the HACH kits was verified by preparing standard
solutions with known quantities of ammonia (1 mg NH3-N/L), nitrate
(1 mg NO3-N/L) and urea (1 mg urea/L) mixed in deionized water.
Table S3 in SM displays the error analysis results. The measured sON



R. Joshi et al.

concentration (1.04 + 0.03 mg N/L) was close to the urea concentration
(1 mg N/L) added to the standard solution.

Benchtop meters were used to continuously monitor the pH (model
250 A+, Thermo Scientific Orion) and DO (model 850 Thermo Scientific
Orion) in the reactors. The pH meter was calibrated daily using the
three-point pH calibration method with three different buffer solutions.